

DATE RECEIVED : MAR 02, 2018 **DATE REPORTED:** MAR 14, 2018

PAGE: 1 of 1

Report No. : CRSSA/02640/18

Company : ASAP International Sdn Bhd

No. 1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor Darul Ehsan, Malaysia

TEST REPORT

Product Description : Powdered Latex Examination Gloves

Brand Name : ASAP
Country of Origin : Malaysia
Size : Medium
Quantity Tested : 200 pieces

Test Conducted : Freedom from holes Test Method : EN455 Part 1:2000

Testing Period : 02 Mar 2018 – 08 Mar 2018

Based on submitted samples, the following results obtained :-

Acceptable Quality Limit (AQL): 1.5 Accept: 7 Found: 1

Result : Within AQL

Note: Upon Customer's request, this report has been issued in more than one original. Only the first original is a

legally binding document and may be used for any legal purpose, including payment. (Original 1-3)

SGS (MALAYSIA) SDN. BHD.

CHEE TUCK CHOON B.Sc. MMIC

SECTION HEAD



DATE RECEIVED : MAR 02, 2018 **DATE REPORTED:** MAR 14, 2018

PAGE: 1 of 1

Report No. : CRSSA/02641/18

Company : ASAP International Sdn Bhd

No. 1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor Darul Ehsan, Malaysia

TEST REPORT

Product Description : Powdered Latex Examination Gloves

Brand Name : ASAP
Country of Origin : Malaysia
Size : Medium
Quantity Tested : 13 pieces
Test Conducted : Dimensions

Test Method : EN 455 Part 2:2015

Testing Period : 02 Mar 2018 – 08 Mar 2018

Based on submitted samples, the following results obtained:-

Size	M	M	M	M	M	M	M	M	M	M	M	M	M	Median
Width	93	94	93	93	94	94	94	94	93	94	94	94	95	94
Length	245	245	247	246	252	255	250	247	246	250	252	245	245	247

Note: Upon Customer's request, this report has been issued in more than one original. Only the first original is a legally binding document and may be used for any legal purpose, including payment. (Original 1-3)

SGS (MALAYSIA) SDN. BHD.

CHEE TUCK CHOON B.Sc. MMIC

SECTION HEAD



DATE RECEIVED : MAR 02, 2018 **DATE REPORTED:** MAR 14, 2018

PAGE: 1 of 1

Report No. : CRSSA/02642/18

Company : ASAP International Sdn Bhd

No. 1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor Darul Ehsan, Malaysia

TEST REPORT

Product Description : Powdered Latex Examination Gloves

Brand Name : ASAP
Country of Origin : Malaysia
Size : Medium
Quantity Tested : 13 pieces

Test Conducted : Force at Break During Shelf Life and After Challenge

Test Method : EN 455 Part 2:2015 Ageing : 70 ± 2 Deg C for 168 hrs Testing Period : 02 Mar 2018 - 14 Mar 2018

Force at Break, N

SIZE	SAMPLE NO.	BEFORE AGING	AFTER AGING
M	1	8.9	7.7
	2	8.8	8.1
	3	8.8	8.1
	4	9.4	7.7
	5	9.1	7.8
	6	9.8	7.8
	7	10.2	8.0
	8	9.3	8.6
	9	8.8	7.8
	10	8.8	8.4
	11	8.7	7.4
	12	10.3	7.8
	13	8.6	8.1
Median		8.9	7.8
Requirement		\geq 6.0	≥ 6.0

Note: Upon Customer's request, this report has been issued in more than one original. Only the first original is a legally binding document and may be used for any legal purpose, including payment. (Original 1-3)

SGS (MALAYSIA) SDN. BHD.

CHEE TUCK CHOON B.Sc. MMIC

SECTION HEAD



DATE RECEIVED : MAR 02, 2018 **DATE REPORTED:** MAR 14, 2018

PAGE: 1 of 1

Report No. : CRSSA/02643/18

Company : ASAP International Sdn Bhd

No. 1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor Darul Ehsan, Malaysia

TEST REPORT

Product Description : Powdered Latex Examination Gloves

Brand Name : ASAP
Country of Origin : Malaysia
Size : Medium
Quantity Tested : 8 pieces

Test Conducted : Aqueous Extractable Protein Content

Test Method : EN455 Part 3:2015

Testing Period : 02 Mar 2018 – 12 Mar 2018

EXTRACTABLE PROTEIN CONTENT

Analysis had been carried out as per your request. We report the following results:

SIZE	AQUEOUS EXTRACTABLE PROTEIN CONTENT, μg/g					
М	64					

Note: 1) Detection limit = $10\mu g/g$

2) Upon Customer's request, this report has been issued in more than one original. Only the first original is a legally binding document and may be used for any legal purpose, including payment. (Original 1-3)

SGS (MALAYSIA) SDN. BHD.

CHEE TUCK CHOON B.Sc. MMIC

SECTION HEAD



DATE RECEIVED : MAR 02, 2018 **DATE REPORTED:** MAR 14, 2018

PAGE: 1 of 1

Report No. : CRSSA/02644/18

Company : ASAP International Sdn Bhd

No. 1, Jalan Sitar 33/6, Seksyen 33,

40400 Shah Alam, Selangor Darul Ehsan, Malaysia

TEST REPORT

Product Description : Powdered Latex Examination Gloves

Brand Name : ASAP
Country of Origin : Malaysia
Size : Medium
Quantity Tested : 2 pieces

Test Conducted : Powder Content
Test Method : EN455 Part 3:2015

Testing Period : 02 Mar 2018 – 08 Mar 2018

On testing the samples, the following results were obtained:-

SIZE Average Powder Mass per Glove

M 11.6 mg

Note: Upon Customer's request, this report has been issued in more than one original. Only the first original is a legally binding document and may be used for any legal purpose, including payment. (Original 1-3)

SGS (MALAYSIA) SDN. BHD.

CHEE TUCK CHOON B.Sc. MMIC

SECTION HEAD